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TUMBL TRAK
5747 W ISABELLA RD, MT. PLEASANT, MI 48858, USA

The following sample(s) was/were submitted and identified by the client as:
Sample Description : GALVANIZED STEEL TUBE

Sample Quantity : 1 PC
Country of Origin : CHINA

************

Sample Receiving Date : JUN. 06, 2025
Testing Period : JUN. 06, 2025 TO JUN. 12, 2025

Test Requested Test Result(s)
This is not a children product, the test(s) was applied as per client request. There 
may be additional hazards and labeling requirements that are not covered by this 
standard:
US CPSC 16 CFR 1500.44 – Method for determining extremely flammable and 
flammable solids

Pass

Signed for and on behalf of 
SGS-CSTC Standards Technical Services Co., Ltd. Ningbo Branch

       
Kimi Zhu
Authorized Signatory
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Test Conducted:

US CPSC 16 CFR 1500.44 – METHOD FOR DETERMINING EXTREMELY FLAMMABLE AND 
FLAMMABLE SOLIDS

AS SPECIFIED IN US CPSC 16 CFR 1500.44 – METHOD FOR DETERMINING EXTREMELY 
FLAMMABLE AND FLAMMABLE SOLIDS

Sample Burning Rate (inch/sec)
GALVANIZED STEEL TUBE DNI

Requirement  : A toy / component is considered a “flammable solid” if it ignites and burns with a self-
sustaining flame at a rate greater than 0.10 in/sec along its major axis.

DNI = Did Not Ignite

Remark:
1. Since the data and / or information above division line of front page is provided by the applicant, the 

relevant results or conclusions of this report are only made for these data and / or information, SGS 
shall not be responsible for the authenticity and integrity of such data and information and the validity 
of the results and / or conclusions arising therefrom. Testing results only apply to the sample as 
received.

2. The declaration of conformity is based on acceptance limits chosen based on simple acceptance (𝑤 = 
0, 𝐴𝐿 =𝑇𝐿).
Statements of conformity are reported as: 
Passed - The measured values were observed in tolerance at the points tested. 
Failed - One or more measured values were observed out of tolerance at the points tested.
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Sample Photo: 

SGS authenticate the photo on original report only

***End of Report***
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